



MEMBER OF



**REPORT NO.** 25422-1-a M2

**CLIENT** ALUCOIL, S.A.

**APPLICANT** SONIA SANCHEZ

**ADDRESS** C/IRCIO S/N PARCELAS R 72 - R 77, POL. IND. BAYAS  
09200 MIRANDA DE EBRO (BURGOS)

**PURPOSE** REACTION TO FIRE TEST IN ACCORDANCE WITH  
UNE-EN 13823:2002 AND DETERMINATION OF THE HEAT OF  
COMBUSTION UNE-EN ISO 1716:2002

**MATERIAL TESTED** COMPOSITE PANEL CONSISTING OF TWO ALUMINIUM SHEETS  
AND A CORE OF HONEYCOMB PANEL CONTAINING ADHESIVE  
AND COATING

REF «LARCORE A2»

**DATE OF ISSUE  
OF REPORT** 06.07.2011

Pablo Garmendia  
Fire Safety and Protection  
Systems and Products



Izaskun Martinez  
Fire Safety and Protection Manager  
Systems and Products

This report modifies and cancels report 25422-1 M1 in order to detail better the assembly of the sample.